TEST REPORT
Report No. : MAN:HL:7480006683 DATE : 22" Aug, 2016 B

ALUDECOR LAMINATION PVT LTD..

1RN MUKHERJEE ROAD 5thFLOOR, SUITE NO- 52
KOLKATA-70001

INDIA

CONTACT PERSON : MR. PRASHANT OJHA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION ALUMINIUM COMPOSITE PANEL

COUNTRY OF ORIGIN INDIA

SAMPLE RECD ON 01/07/2016

TEST PERFORMING DATE 07/07/2016 TO 17/08/2016

SUMMARY OF TEST RESULTS:
TEST REQUESTED CONCLUSION
DEFLECTION TEMPERATURE UNDER LOAD SEE RESULT

Per/Rro SGS India Pvt Ltd.

\
Subasini Saraswat

Asst. Manager
Email your Test Report Related Enquiries at Feedback. HLT@sgs.com

JOE No. : 1648803027 Page 1 of 2 Control No. 7485007025

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.comiterms e-document.htm. Attention is drawn to the
limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the
Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be
reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.” Unless otherwise stated the results shown in this test report refer only to the

mmm e badal bnnbindd mmd mranks mmem e ladal ava cabaimad fae AN daen b



TEST REPORT
Report No. : MAN:HL:7480006683 DATE : 22" Aug, 2016

LT A

TEST NAME & METHOD RESULTS

DEFLECTION TEMPERATURE UNDER LOAD 116.5°C
ASTM D648-07 Method A/B

Note:
e °C= Degree Celcius
* Testing has been performed as per client's request.
e Testing has been subcontracted to SGS approved lab.

Sample as Received

*ttl‘.End of Reportt*ttb
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